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DISPENSER JP-75

A-3

Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 323766 | Filler unit for 75 L/min 1
01 111542 |Filtering element with hub and screw 1
02 114967 | Filler unit repair kit 1
03 912642 | Screw @ 1/4" UNC x 5/8" 1
04 107201 | Clamp 13 1
05 707182 |Flat washer 63 x 140 x 9.1 1
06 910117 |Lock washer & 1/4" 1
07 912741 |[Nut @ 1/4" - 20 UNC 1
08 322537 |Dosage bushing 1
09 417709 |O-ring OR1-012 1
10 107185 |Injection nozzle 1
11 323774 | Filler unit body 1

052233 | Sticker: "JP-75" 1




CHEMICAL PUMP
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CHEMICAL PUMP

Continuation

Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 050245 |Spray pump JP-75 1
01 912790 |[Hex. nut 1/2" - 13 UNC 8
02 908582 | Lock washer 1/2" 8
03 911974 | Stud bolt @ 1/2" - 13 UNC x 210 6
04 071498 | Valve cover 2
05 911305 |Plug @ 1/2" BSP 2
06 261404 | Pump valve 18 6
07 071506 |Head JP-75 C (machined part) 1
08 110320 |Clip plate 1
09 912493 |Seal washer ¢ 54 x 2.0 3
10 423517 | Pump sleeve 3
1" 912154 |Packing @ 54 x 41.5 x 0.4 6
12 911750 |Sleeve guide & 35 3
13 106922 |Retainer @ 22x35.2x7 3
14 107524 | Snap ring for hole @ 36 3
15 110247 | Pump body 1
16 012724 [ O-ring ORI-119 1
17 328542 |(Plug o 3/4" BSP 1
18 107557 |Fixed bearing 2
19 912147 | Packing 2
20 106930 |Retainer 2
21 018523 | Flange with wing 1
22 519736 |Lock washer M 8 16
23 663153 |[Hex. bolt 5/16" - 18 UNC x 3/4" 16
24 110379 [Packing 1
25 110338 | Pump cover 1
26 325290 |O-ring OR1-112 1
27 520775 |Drain plug 1/4" BSP 1
28 210146 |O-ring OR1-117 1
29 213736 |Plug 1/2" BSP 1
30 130427 | Crankshaft 1
31 130401 | Connecting rod assembly 3
32 911677 | Connecting rod shaft 3
33 012922 |Rod guide 3
34 211524 | Scraper ring 3
35 911842 |Piston cup assembly 3
36 211482 |Piston cup 3
a7 211375 [Piston 3
38 901405 |O-ring ORI-014 3
39 911867 |Flat washer 130 x 254 x 50 3
40 324178 |[Nute 1/4" - 20 UNF 3
41 217133 | Pump repair kit 1
42 109587 |Round head rivet 4
43 110387 | Identification plate 1
44 911727 | Flange with wing 1
45 073809 |Gaiola 6
46 088070 |Compression spring @ 19.7 z LO= 23.1 6
47 088187 |Disc @ 21.9/22 6
48 407296 |Valve seat 6
49 508317 | Guide ring - pump valve 6
50 508333 [Valve packing 6

824201 | Lubricating oil - Texaco

959957 | Sticker: "Keep oil on level" 1

989251 |Sticker: "CAFE" [COFFEE] 3




CHEMICAL CIRCUIT
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CHEMICAL CIRCUIT

Continuation

Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 990853 |Chemical circuit 1 59 005884 |Nut 1.1/4" BSP 2
01 037374 |Tank lid 1 60 233965 |Spray tank lid 1
02 136648 | Chemical container rinse nozzle kit 1 61 521666 |Lock washer 6 1
03 136630 |Tank 400 L 1 62 730309 [Hex. nut M 6 x 1.00 - Steel 1
04 900761 |Drain cap @ 67 1 63 116830 |Male/female elbow @ 1.1/4" BSP 900 1
05 203372 |Filter bracket 1

06 425959 |Suction filter FVS-101 1

07 810697 |[Bolt M6 x1x20 1

08 073890 |Hex. head bolt 1/4" - 28 UNF x 3/4" - 1

degree 5

09 413468 |Flat washer 68 x 190 x 12.1 1

10 910117 | Lock washer @ 1/4" 2

11 910125 |[Nut @ 1/4"- 28 UNF 1

12 208405 |Male elbow 1" X 90° 1

13 050245 |Spray pump JP-75 1

14 630798 |Pulley @ 175-2B 1

15 910166 | Snap ring for shaft 1

16 135830 |Hose fitting @ 1" x 3/4" with nut 1

17 404434 |Hose fitting 1

18 402412 | Seal washer 31 x22.5 3

19 600106 |Hose 1" x 500 1

20 423814 | Clamp D22-32 - stainless steel 8

21 628693 | Hydraulic agitator no. 2 1

22 902817 |Maleffemale elbow 1" BSP x 90 degrees 1

23 628669 |Hose 1" x 350 1

24 323584 |Hosetie 4

25 623884 |Flat washer 105 x 210 x 20 2

26 991380 |[Hose @ 3/4" x 2400 2

27 350090 | Curve fitting @ 3/4" x 90° 2

28 172049 2

29 428730 |Elbow 3/4" x 1/2" BSP -14 F.P.P. 2

30 324798 |Hose 3/4" x 1030 1

31 324764 |Floate 14 1

32 973024 |Seal 36 x21x6 2

33 428748 |Flanged nut 1/2" BSP -14 F.P.P. 2

34 630384 | Control VAR-110 1

35 628735 |Pump support | 1

36 628743 | Pump support Il 1

37 520205 |Bolt 1/2" -13 UNC x 1.1/4" 8

38 818112 |Flat washer 130 x 240 x 30 8

39 908582 |Lock washer 1/2" 8

40 912790 |Hex. nut 1/2" - 13 UNC 4

41 149484 |Hose 3/4" x 380 1

42 628750 | Tightener 1

43 912667 |Bolt 5/16" x 18 UNC x 7/8 2

44 519736 |Lock washer M 8 2

45 912758 |Hex. nut5/16" - 18 UNC 2

46 542613 |Tightening screw 3/8" - 16 UNC x 100 1

47 208777 |Hose fitting 1" x 33 1

48 118539 | Hose fitting 3/4" 2

49 912774 |Hex. nut 3/8"-16 UNC 1

50 088419 | Labyrinth lock 1

51 946426 |Hose 3/4" x 560 1

52 088427 | Labyrinth 1

53 404459 |Hose fitting 1" x 1" BSP 1

54 011593 | O-ring OR1-219 1

55 091041 | Fitting for hose @ 3/4" with flange @ 33 1

56 511733 |Round nut 1" BSP (40-45) 1

57 405753 |Hex.nut1"-11BSP 2

58 111948 | Protective hose 1.1/4" 1




DRIVEN TRANSMISSION

TMV-13
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DRIVEN TRANSMISSION

Continuation

Item | CODE DESCRIPTION Qty. ltem | CODE DESCRIPTION Qty.
00 990846 | Driven transmission 1
01 728840 | Transmission bearing 1
02 039248 |Shaft 785 1
03 038661 |Fan blade 850 10
04 348995 | Fan assembly 1
04A | 642421 |Blade fastening flange assembly 1
05 019026 |Pin28.40x10 10
06 917419 | Hex. head bolt 5/16" - 18 UNC x 1" 1"
07 908640 |Lock washer 5/16" 17
08 013433 |Flat washer 26
09 912758 [Hex. nut 5/16" - 18 UNC 16
10 939140 |[Screw M6 x 16 8
11 937607 |Bushinge 17.6x 16 8
12 011643 | O-ring ORI-129 1
13 427567 |Flexible pin @ 5 x 32 1
14 707570 |[Flat washer 165 x 305 x 19 5
15 204537 |Compression spring 1
16 939223 |Packing ring 1
17 728667 |Guide washer 1
18 201087 |Disc o 70 1
19 202853 |Screw @ 3/16" UNC x 1/2" 2
20 809152 |Lock washer @ 3/16" 12
21 108787 |Nut DODI-LOC @ 1/2" - 13 UNC 1
22 201103 | Coupling hub 1
23 018713 | Grooved hub with pins 1
24 935379 |Hub cap 1
25 018655 |Packing 1015 1
26 907584 | Screw 3/16" UNC x 5/16" 10
27 501692 |Flat washer 52 x 120 x 12 10
28 018481 |Flange hub 1
29 818500 |Pulley @ 105-9 -3V 1
30 203737 |Fixed bearing 1
31 324145 | Snap ring for hole @ 80 1
32 518118 | Spacer ring 1
33 203067 |Snap ring for shaft @ 35 1
34 430652 |Bearing breather 1
35 721704 |Hex. bolt 516" UNC 1.1/4" 6
36 507665 |Flat washer 82 x 506 x 30 1
37 429217 | Tightening screw @ 1/2" - 13 UNC x 103 2
38 990879 | Deflector and transmission support 1
39 519793 |Square key 9.53 (3/8") x 45 1
40 728576 |Spacer 15 1
41 202549 | Fixed bearing 2
42 232686 |Spacer 51.4 1
43 326280 |Nute 1/2" UNC 10
44 023853 |Bolte 1/2"-13 UNC x1.1/2" 4
45 908582 | Lock washer 1/2" 8
46 418152 |Flat washer 132 x 258 x 26.5 4
47 105288 | Flexible pin @ 4 x 20 (heavy) 1
48 728907 |Packing ring 1
49 848911 |Fan guard cap 1
50 728899 |Fixed bearing 1

018705 [Sticker: "Fan lock instructions" 1
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Sticker: "ARBUS 400"
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Sticker: "ARBUS 400"

Continuation
ltem | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 576462 | Arbus 400 decal layout 1
01 013169 |Sticker: "OK - TESTE FINAL" OK’- 1
FINAL

02 379248 | Sticker: "Read Operator's Manual - 1
Vertical"

03 379230 [Sticker: "Read Operator's Manual - 2
Horizontal"

04 379222 | Sticker: "This Machine Is Not Allowed In 1
Highways"

05 169128 | Sticker: "Chemical container rinse 1
nozzle"

06 379214 | Sticker: "Maximum Speed 30 KM/H" 1

o7 379131 | Sticker: "Obligatory Use of Protective 1
Clothing"

08 379123 | Sticker: "Obligatory Use of Hearing 1
Protection”

09 379008 | Sticker: "Danger - PTO Shaft" 1

10 379040 | Sticker: "Attention - Keep at a Distance" 1

11 379057 | Sticker: "Keep at a Distance - Fan" 1

12 379065 | Sticker: "Keep all shields in place" 1

13 379115 | Sticker: "Obligatory Use of Respirator" 1

14 020107 1

15 379073 | Sticker: "Tank - Water for Washing 1
Hands"

16 428912 2
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CONTROL(RELIEF/PRESSURE REGULATOR VALVE)

03

Cv-287
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CONTROL(RELIEF/PRESSURE REGULATOR VALVE)

Continuation

Item | CODE DESCRIPTION Qty. Iltem | CODE DESCRIPTION Qty.
00 630384 | Control VAR-110/500 1
01 519736 |Lock washer M 8 10
02 663153 |Hex. bolt 5/16" - 18 UNC x 3/4" 4
03 912758 |Hex. nut 5/16" - 18 UNC 1
04 013433 |Flat washer 1
05 010629 |Knob 1
06 623884 |Flat washer 105 x 210 x 20 3
07 011031 | Lock 1
08 616102 |Cylinder 1
09 117960 | Adj. screw 1/2" UNF (w/ spring seat) 1
10 011601 [O-ring ORI-213 1
11 616151 [Spring @ 18 x 34 1
12 616144 | Spring spacer 1
13 622712 | Compression spring @ 25 x 90 1
14 010728 | Valve with insert 1
15 010710 | Valve seat 1
16 011593 |O-ring OR1-219 1
17 717835 |[Core 1
18 322057 |O-ring ORI-114 2
19 010645 [ Core seat washer 2
20 010546 |Body 1
21 011668 |O-ring OR1-122 2
22 111203 |Valve cap 1
23 917682 |Bolt 3/8"- 16 UNC x 1/2" 1
24 831503 |Hex. bolt 5/16"-18 UNC x 1.3/4" 2
25 823435 | Outlet nipple 2
26 110601 | Seat and packing ring 2
27 010603 | Valve body 1
28 011676 |O-ring OR1-111 1
29 010769 | Core seat washer @ 24 2
30 206227 |Core @ 26 1
31 010801 |Spacer @ 29 x 19.4 1
32 127415 | Seat and packing ring 2
33 012724 | O-ring ORI-119 1
34 010793 | Packing seat spacer 29 x 12.5 1
35 627992 |[Hex. head bolt 5/16" - 18 UNC x 2.1/2 2
36 912774 |Hex. nut 3/8" - 16 UNC 1
37 116830 |Maleffemale elbow @ 1.1/4" BSP 900 1
38 010561 |Lever 1
39 520320 |Pressure gauge (glycerin-filled) 1
40 507319 | Needle valve for pressure gauge 1
41 014423 | Pressure gauge extension 1
42 010587 |Lever 1
43 428268 |Elbow 90° with flange 1
44 908566 |Lock washer @ 3/8" 1
45 917369 |Flexible pin (heavy) 3 x 22 1
46 107441 | Support 1
47 106948 | O-ring OR1-130 1
48 836502 |Screw 5/16" - 18 UNC x 1" 2
49 706796 |O-ring OR1-114 1
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CHASSIS AND COMPLEMENTS

C3P-90
Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 070367 |Chassis and complements 1 26 517409 | Cotter pin 3/16" 1
01 944371 |Chassis 1 27 812636 | Universal lock pin 7/16" 2
02 991828 |[Angle brace 737 2 28 910075 |Lock washer @ 1" 2
03 518753 |Bolt 3/8" - 16 UNC x 1.1/4" 4 29 910430 |Nut@ 1"-13 UNC 2
04 908566 |Lock washer @ 3/8" 4
05 912774 |Hex. nut 3/8"-16 UNC 4
06 912758 |Hex. nut 5/16" - 18 UNC 4
07 519736 |Lock washer M 8 |
08 082032 |Hex. bolt 5/16" - UNC x 2.1/4" 4
09 018242 |Extension bushing 38 4
10 018218 | Vertical grid 2
1 018507 | Guard with crossbeam 1
12 018192 [Channel 1
13 018184 [Right side grid 1
14 663153 [Hex. bolt 5/16" - 18 UNC x 3/4" 2
15 069062 1
16 829515 |[Hex. bolt M10 x 30 x 1.5 4
17 991539 4
18 132191 | Tank support - left 1
19 132290 | Clip for tube 60 1
20 221648 |Hex. nut M8 x 1.25 - stainless steel 3
21 881276 |Flat washer 87 x 200 x 12 1
22 829648 |[Hex. head bolt M8 x 25 x 1.25 1
23 400325 |Lower coupling pin sleeve 2
24 429027 |Lower coupling pin @ 22 x 1 2
25 517383 |Upper coupling pin @1" x 109 1
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SPRAY APPLICATION ASSEMBLY

CA-167
ltem | CODE DESCRIPTION Qty. Iltem | CODE DESCRIPTION Qty.
00 990861 | Application assembly 1 25A | 332197 [Right nozzle branch 1
01 338475 | Deflector 1 26 332346 |Left nozzle branch assembly 1
02 430942 |Fan guard screen 1 26A | 332353 |Left nozzle branch 1
03 358465 |[Fan lock guard 1 27 429332 |NOZZLE VALVE ASSEMBLY 24
04 209163 |Lock washer @ 12 4 28 519769 |Rivet Pop-@ 4.0 x 10.2 6
05 420281 |Flat washer 82 x 350 x 30 8 29 519785 |Rivbet Pop 6
06 519736 |Lock washer M 8 12 30 990952 |Transmission guard 1
07 427971 |Support body 2 31 820282 |Bolt @ 5/6" - 18 UNC x 1.3/4" 8
08 912667 |Bolt 5/16" x 18 UNC x 7/8 4 32 849125 |Lower vane 2
09 013433 |Flat washer 4 33 326587 |Bolt 3/8" - 16 UNC x 1" (brass) 2
10 818112 |Flat washer 130 x 240 x 30 4 34 109678 |Flat washer 105 x 254 x 12.4 2
11 107102 |Hex. nut @ 5/16" x - 18 UNC 4 35 327445 |Hex. nut @ 3/8" - 16 UNC 2
12 728444 | Stud bolt @ 3/8" x 165 5 36 849117 |Vane hinge 2
13 728436 | Stud bolt 3/8" - 16 UNC x 320 2
14 354464 | Nut parlock 3/8"-16 UNC 14
15 623884 |Flat washer 105 x 210 x 20 17
16 829432 |Bolt M12x35x1.75 4
17 728410 | Spacer bushing 116 5
18 910513 (Bolt @ 1/4" - 20 UNC x 3/4" 8
19 712554 |[Flat washer 68 x 160 x 12.4 8
20 910117 |Lock washer @ 1/4" 8
21 819292 |Hex. nut 1/4" - 20 UNC (stainless steel) 8
22 325050 | Spacer bushing 95 2
23 508515 |Flat washer no. 43 x 102 x 8 6
24 728451 | Adjustable flap 2
25 332189 | Right nozzle branch assembly 1
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ACCESSORIES BOX

& 1§
25 \ 1788, 16
\ _ 157
% ). 5y
CXA-238

Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 990960 |Accessories box for Arbus "400/850 G" 1
01 082925 |Operator's manual 1
02 107243 |Hose 2" x 5000 1
03 107664 | Clamp D14-22 - stainless steel 2
04 133215 | 15-liter tank- left 1
05 133751 |Hose @ 1/2" with fitting and wing nut 1

1.1/4"
06 136929 | Instructions manual - Container rinse 1

nozzle
o7 323766 | Filler unit for 75 L/min 1
08 330928 [Nozzle seat 24
09 455006 [Hose bracket 1
10 867127 |Plastic folder 1
11 436493 | Flat fan nozzle aligner 1
12 626580 |Clamp D51-64 1
13 703694 |Key 40-45 1
14 723718 |Hose 1/2" x 5000 1
15 731497 |[Nut 1.1/4" - 11 BSP 1
16 731521 | O-ring OR1 - 124 1
17 731539 |Hose fitting 1/2" 1
18 387100 1
19 710590 |Nozzle cap 24
20 325340 |[Disk J-5 24
21 325373 | Swirl core J-2 24
22 642462 |Spacer ring 24
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DRIVE TRANSMISSION

TMT-23

Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 629071 | Drive transmission and complements 1 26 341024 |Trapezoid belt Super HC 3V-710 9
01 620708 | Transmission pillow block 1 27 324624 |Square key 7,94 (5/16") x 40 1
02 622613 | Drive transmission shaft 1 28 011692 |Bolt 7/16" - 20 UNF x 2.3/4" 1
03 203737 |Fixed bearing 1 29 912998 (Lock washer 7/16" 1
04 622621 | Spacer bushing 1 30 912782 |Hex. nut e 7/16" - 20 UNF 1
05 428292 | Guide pin @ 6 x 16 1

06 531673 |[Square key 5/16" x 58 1

07 519736 |[Lock washer M 8 1

08 836502 |[Screw 5/16" - 18 UNC x 1" 1

09 507665 |Flat washer 82 x 506 x 30 1

10 680280 |PTO shaft 350 1

11 630772 |Pulley @ 175 - 2D 1

12 322230 |Grub screw 5/16 - 10 UNC x 5/8" 2

13 630871 |Trapezoid belt B-39 2

14 015305 |Square key 5/16" x 30 1

15 622639 |Spacerring @ 35.5x 16 1

16 622654 | Packing ring 1

17 328062 |Bearing no. 6207 SKF 1

18 912790 |[Hex. nut 1/2" - 13 UNC 4

19 908582 |Lock washer 1/2" 4

20 747923 |Screw 1/2" - 13 UNC x 1.3/4 4

21 430652 |Bearing breather 1

22 622662 |Packing ring 6208 1

23 622647 |Spacer 4 1

24 324145 | Snap ring for hole @ 80 1

25 985325 |[Pulley 332-9-3V 1
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SUCTION FILTER

F-38
ltem | CODE DESCRIPTION Qty. Iltem | CODE DESCRIPTION Qty.
00 425959 | Suction filter with valve - 100 L/min 1
01 005785 | Filter body 1
02 005793 |Filter cover 1
03 005827 |Filter handle 1
04 005850 |[Half-strap 1
05 005900 | Coupling nut - filter 1
06 005918 | Locking ring 1
07 005934 | Valve seat 1
08 005967 | Spring seat 1
09 005975 | Spacer washer 2
10 006148 | Compression spring 1
11 010967 | Half-strap with support 1
12 011734 |Bolt 1
13 012138 |O-ring ORI - 241 1
14 012146 |Keyring 1
15 425926 |Double filtering element 1
16 105288 |Flexible pin @ 4 x 20 (heavy) 1
17 110817 |Valve 1
18 416669 |O-ring OR1-110 2
19 521666 |Lock washer 6 4
20 730309 |Hex. nut M6 x 1.00 - Steel 4
21 810697 |Bolt M6 x 1 x 20 4
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HYDRAULIC AGITATOR

S

MM-3
Item | CODE DESCRIPTION Qty. ltem | CODE DESCRIPTION Qty.
00 628693 |Hydraulic agitator no. 2 1
01 429118 | Packing ring 1
02 005900 | Coupling nut 1
03 429001 | Hydraulic agitator body 1
04 628685 |Dosage cell @ 7.55 1
05 429076 |Duct 1
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CHEMICAL CONTAINER RINSE NOZZLE VALVE
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CV-108
Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.

00 136879 | Valve - chemical container rinse nozzle 1
01 054403 | Valve body 1
02 049841 | Spring guide pin 1
03 050237 |O-ring OR2-108 1
04 050195 |Flat washer 64 x 125 x 95 3
05 050211 |Screw M4 x 8 1
06 050187 |Flat washer 43 x90x 8 1
07 048199 |Seal 1
08 050203 |Flat washer 94 x 142 x 95 1
09 049858 |Lever pin 1
10 054445 |Rinse nozzle lever 1
11 136853 | Valve core 1
12 136861 |Lock pin 1
13 044057 |Compression spring 12.7 1
14 011668 |O-ring OR1-122 2
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CHEMICAL CONTAINER RINSE NOZZLE KIT

KIT-29

Item | CODE DESCRIPTION Qty. Item | CODE DESCRIPTION Qty.
00 136648 |Chemical container rinse nozzle kit 1

01 071944 |Rinse nozzle 1

02 088237 | Chemical container rinse nozzle rod 1

03 061788 | Strainer 190-2T 1

04 622969 |Doublering 22 x 26 x 3 2

05 938498 |Hex. nut M16 x 2.00 1

06 516393 | Strainer packing ring 1

07 107664 |Clamp D14-22 - stainless steel 2

08 071886 |Hose 12.7 (1/2") x 600 1

09 054411 | Valve fastener 1

10 136879 | Valve - chemical container rinse nozzle 1

11 088245 | Packing ring
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15 - LITER TANK

D-47
Item | CODE DESCRIPTION Qty. ltem | CODE DESCRIPTION Qty.
00 133215 | 15-liter tank- left 1
01 044180 | Plastic tap 23 x 3/8" BSP 1
02 134064 | 15-liter tank - left 1
03 247262 |Cover 1
04 247270 |Breather 1
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VALVE ASSEMBLY

BC-37
Item | CODE DESCRIPTION Qty. ltem | CODE DESCRIPTION Qty.
00 429332 |Nozzle valve aaembly 1
01 716985 1
02 426114 | Packing ring 1
03 426155 1
04 717009 |Valve 1
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